

## **CLINICAL GUIDELINE**

# Glasgow Assessment and Management of Alcohol (GMAWS) Adult Inpatients GGC

A guideline is intended to assist healthcare professionals in the choice of disease-specific treatments.

Clinical judgement should be exercised on the applicability of any guideline, influenced by individual patient characteristics. Clinicians should be mindful of the potential for harmful polypharmacy and increased susceptibility to adverse drug reactions in patients with multiple morbidities or frailty.

If, after discussion with the patient or carer, there are good reasons for not following a guideline, it is good practice to record these and communicate them to others involved in the care of the patient.

Version Number:	6
Does this version include changes to clinical advice:	No
Date Approved:	13 March 2023
Date of Next Review:	13 March 2024
Lead Author:	Ewan Forrest
Approval Group:	Area Drugs and Therapeutics Committee

#### Important Note:

The Intranet version of this document is the only version that is maintained.

Any printed copies should therefore be viewed as 'Uncontrolled' and as such, may not necessarily contain the latest updates and amendments.





Please Attach Patient Label	Estimated Weekly Alcohol Units : Daily Units x Number of Days per Week)								
CHI: CRN:	Excessive Weekly Consumption >14 units/week								
Name: Dob:	Estimated Date / Time Of Last Drink: (If ≥ 5 Days, Re-consider Alcohol Withdrawal Status)								
Address:									
	Presents with or has had previous alcohol withdrawal seizures/ severely agitated withdrawal:								
Postcode:	YES: NO:								

## IS IT ALCOHOL WITHDRAWAL?

Consider alternative diagnoses such as delirium, encephalopathy, traumatic brain injury especially if symptoms atypical or prolonged (≥5 days since last alcohol)

Note : <u>1 drink = 1 unit of alcohol</u>	Score of 3 or more:
	more:
<ol> <li>MEN: How often do you have EIGHT or more drinks on one occasion? WOMEN: How often do you have SIX or more drinks on one occasion?</li> </ol>	FAST Positive
Never $\Box_0$ Less than monthly $\Box_1$ Monthly $\Box_2$ Weekly $\Box_3$ Daily or almost daily $\Box_4$	
2. How often during the last year have you been unable to remember what happened the night before because you had been drinking?	Total
Never $\Box_0$ Less than monthly $\Box_1$ Monthly $\Box_2$ Weekly $\Box_3$ Daily or almost daily $\Box_4$	
3. How often during the last year have you failed to do what was normally expected of you because of drinking?	FAST
Never $\Box_0$ Less than monthly $\Box_1$ Monthly $\Box_2$ Weekly $\Box_3$ Daily or almost daily $\Box_4$	Positive? Yes No
4. In the last year has a relative or friend, or a doctor or other health worker been concerned about your drinking or suggested you cut down?	
No $\square_0$ Yes, on one occasion $\square_2$ Yes, on more than one occasion $\square_4$	
<ul> <li>FAST 0-2: Negative: No action required.</li> <li>FAST 3-8: Hazardous Drinking: Advise regarding safe drinking levels and offer information leaf</li> <li>FAST 9-16: Probable Dependent Drinking: Advice as above and consider referral to Addiction List</li> </ul>	

### **EXCEPTIONAL PATIENT GROUP WITH CO-MORBIDITY?**

Be aware of Patients with Co-morbidities presenting with features of Alcohol Withdrawal, especially:

- Patients with evidence of liver disease: especially jaundice, encephalopathy
- Patients with other co-morbidity (ie COPD, pneumonia, cerebrovascular disease, reduced GCS, elderly >70, head Injury; pregnancy)

REFER TO SECTION 3 (PAGE 3) FOR MANAGEMENT ADVICE

#### PLEASE INSERT IN PATIENT'S CASE RECORD ON COMPLETION OF TREATMENT

Copyright © : This is the property of NHS Greater Glasgow and Clyde. Free to be used across NHS UK. Do not remove logos. Content cannot be amended without permission

Order Number GGC0169

## Prophylaxis and Treatment of Wernicke-Korsakoff Syndrome

The guidance applies to all alcohol use disorders; hazardous, harmful and dependent.



- Intravenous Pabrinex® should be administered over 30 minutes
- Anaphylaxis is a rare complication of IV Pabrinex® administration and even more uncommon with IM administration. Monitor patient for wheeze, tachycardia, breathlessness and skin rash. Facilities for the administration of adrenaline and other resuscitation should be available.
- Additional vitamin supplementation as clinically indicated by responsible medical team in the context of a general nutritional assessment.
- Discontinuation of oral thiamine should be considered for patients who have been abstinent for 3 months and who have an adequate dietary intake.

## Management of Alcohol Withdrawal Syndrome



NHSGGC Guideline for use of Intramuscular Medication for Acutely Disturbed Behaviour in Mental Health and Associated Services

**GMAWS Only** 

**GMAWS & Fixed Dose** 

Date																				
Time	1																			
Tremor																				
0) No tremor																				
1) On movement																				
2) At rest																				
Sweating																				
0) No sweat visible																				
1) Moist																				
2) Drenching sweats																				
Hallucination																				
0) Not present																				
1) Dissuadable																				
2) Not dissuadable Orientation									 									<u> </u>		
0) Orientated																				
1) Vague, detached																				
2) Disorientated, no contact																				
Agitation																				
0) Calm																				
1) Anxious																				
2) Panicky																				
Score																				
Treatment																				
nouthon																				
Staff Signature																				
																		1		
Score: (Do not use scoring t	ool if nati	ont intovi	cated m	ist ha at l	aast 8 ha	ure einco	last drin	k )		EVCE										

#### (Do not use scoring tool if datient intoxicated, must be at least 8 hours since last

0 :Repeat Score in 2 hours (Discontinue after scoring on 4 consecutive occasions, except if less than 48hrs after last drink)

1-3 :Give 10mg Diazepam: Repeat Score in 2 hours

:Give 20mg Diazepam : Repeat Score in 1 hour 4 – 8

9-10 : Give 20mg Diazepam : Repeat Score in 1 hour

#### TIONAL PATIENT GROUPS: SYTMPTOM TRIGGERED TREATMENT

Patients with evidence of liver disease especially jaundice or encephalopathy: use oral Lorazepam 1-2 mg Patients with other co-morbidity (i.e. COPD, pneumonia, cerebrovascular disease, reduced GCS, elderly (>70), head injury): use Lorazepam as above OR Diazepam at 50% of standard GMAWS dose. In pregnancy use Diazepam at 50% of standard GMAWS

PATIENTS MAY REQUIRE TO BE WOKEN FOR CONTINUING ASSESSMENT

CO-EXISTING ILLNESS MAY AFFECT SCORE: SEEK MEDICAL ADVICE IF IN DOUBT

FIXED DOSING & SYMPTOM TRIGGERED DOSING MUST BE NO LESS THAN 1 HOUR APART

All patients should have regular observations documented. Patients receiving high doses of Diazepam should be assessed regularly for over sedation. If a patient requires more than 120 mg of diazepam or 12 mg of lorazepam in 24 hrs a senior medical review and consideration of adjunct therapy (Section 4) is required

> APPROXIMATE ORAL BENZODIAZEPINE EQUIVALENCE: 10mg Diazepam = 1mg Lorazepam = 25mg Chlordiazepoxide Patients should not be discharged on regular benzodiazepine

Developed by the Acute Alcohol Screening & Withdrawal Management Guideline Group Chaired by Dr Ewan Forrest, Consultant Physician and Gastroenterologist, GRI Copyright . This is the Property of NHS Greater Glasgow and Clyde. Free to be used across NHS UK. Do not remove logos. Content cannot be amended without permission